The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



MCGRAW tDISON

Onon

Parts
Manual

MDKD

Marine GenSet

THIS PARTS MANUAL COVERS
THE FOLLOWING MODELS:

6.5 MDKD-53CR/99999A
5.5 MDKD-518R/99999A
8.0 MOKD-3CR/99999A
8.0 MDKD-18R/99999A

g

: M
S - - o
. . ) L

Drar Serviz par |

981-0225
983 SREC, 999994 Only)
| # _ Redistribution or puf)lication of this document
v - _U.IA . ) L by any means, is strictly prohibited.



GENERAL INFORMATION

INSTRUCTIONS FOR ORDERING REPAIR PARTS

For parts or service, contact the dealer from whom you purchased this equipment or refer to your Nearest

Authorized Onan Parts and Service Center.

To avoid errors or delay in filling your parts order, please furnish all information requested.

Always refer to the nameplate on your unit,

1. Always give the MOCDEL, SPEC NO. and SERIAL NO.

O MoGRALEDISON O

MOOEL AND SFEC NO.

SERIAL NO.

For handy reference, insert "YOUR"
nameplate information in the spaces above.

2. Do not order by reference number; always use part number and description.

WM-1149

3. Give the part number, description and guantity needed of each itemn. If an oider part cannot be identified,
returnthe part prepaid to your dealer or nearest Onan Parts and Service Center. Print your name and address
plainiy on the package. Write a letter to the same address stating the reason for returning the part.

4. State definite shipping instructions. Any claim for loss or damage to your unit in transit should be filed
promptly against the transportation company making the delivery. Shipments are complete unless the

packing list indicates items are back ordered.

Std. W36b

Redistribution or publication of this document
by any means, is strictly prohibited.



INDEX

GENERAL INFORMATION ========-=----=-——=—evmem=me=oooos A2
DATE TABLE =-=w======-==—w=====e=mm—woo=—- -——n-- mve=== A
INTRODUCTION —==========mmm=moomoom=—sesom oo ovrommonms AL
REPLACEMENT ENGINE ==========—-===s=sssscosem—oomeooss AS

&1R stENcER EARARTESPRHUET P AR RS RPESAREERRE SRR R SRR e R EE RS e As
ALTERNATOR - A R A - - A A s WP P A o B AR AT W el e o b . A?
ALTERNATOR - EXPLODED VIEW --owea- “rrecsetsmmsssmssnancanann sveeww= C8
AQUALIFT EXMAUST SYSTEM (OPTIONAL EQUIPMENT) -ccscsccencccrcrcaneeeer E]
BE“R:NG HOLDERS - HAI' LT YL P SR P2 AL L DL T L L B L Ll bl b bl c3
BREATHER Hosg & FlT!!EEs CRANCATINSLEANSLTORREA RGNS AR AR BT LB eSS enne as
aELT, DR!Vﬁ {FA", e T T T T P AR L L R N P L T R L R L L L L A?
aELT GUARD MO BRE ST R RN GRS RN IR E RSP EE RS RCERRBRERSE RSB SE R R ES =S *7
CA"SHA?T """ D R e W A SRR R R TR TYTEY R L X g ci
ciacu!r aﬁaiiia {ﬂpTlﬂNﬂL EQUIP"E“T, S L A e - Dl‘
CONTROL Box ASSEHBL' S - e e e e A S e A Dlo
CONTRDL. SET - SI"GLE PHASt ----- YT T PR PR R IR LT R L L L L L Dz
CONTROL. SET At THREE PaASE LT P L PSR R L LY LY 2 - D‘
CONTROL, SET - SINGLE PHASE WITH DC GAUGES (OPTIONAL EQUIPMENT)-ew-- Db
CONTROL, SET - THREE PHASE WITH DC GAUGES (OPTIONAL EQUIPMENT)~w---"D8
COOLING SYSTE“ HlTH HEAT EICHAHG[R ----------- - A B G L L KL Alz
CUOLING SYSTE" - THERHOST‘T ‘ HOUSI“G ----- PEY T YT YL XL L L R L Rk Al‘
cUVER' vALVE PR R T Y T P L YT A W D R A R S S N WO e e .. Bs
CRANKS"AFT CEE TR L P e P L L L Ll A R AP A VS g D . c‘
CYLINDER SLOCK ------ T Ity ey e P R L R L PR DR DR R Ll ER L T cs
CYLINDER HEAQ meamcses XTI AL R L L L L L L resesaredeEaamTDw L LT % BB
DlPSTICK LRI A XL Ll e d bl e it i P E YL B L L] Bg

nRIP PAN - R e T A P R R e c7

FUEL FILTER/SEPARATOR - EXPLODED VIEW ~cecemceccocccrcccnceccucenss C12
FUEL SYSTEH - PILTER . PUHP - e e AR D D R T O Alo
FuEL SYSTEH - INJECT!D“ PUHP - W W e Rl ol ol R A A ol e D e D AR Blz

FLY“HEEL A LR T T R L P L L L A e g B A g S A A W S gg

GASKET KIT----.--u.a.----w----nn-----o-n--‘--#n-#.-o-o.po.o--*--.-, E‘

GEARC“SE e P T A W W A e A A A R A e i R e e AR all
GENERATO“ ASSEHBLY ok e W W A R O A PR e A R S A R S TS 012
GLG" PLUGS LE B L R 3 L R % 1 X J - Ay AR A A BN W e A R g R ks S AR A A A L E A L X K ¥ 3 J BJ
GOVERNOR W W A WS W O Al G S W A s G B e R AN - - cz

IHJEC?ION NOZZLES - - - RSB BSRS O RS A SERAERTERE WS ,E e Ba
!“JECTIO& NGZZLE - EIPLDDEO 'IEH CL L LT L 2 ] - e T YT IR RS T Y L L cg
I"JEC?IO“ PUHP e e R O R e ek o G A A AR R AR W R T T R Blz
INJECTIQ“ PU"P - EXPLQBEB vrsu - AR AR A AP W - ... clo
HAN!FOLU - :NLE‘IEI“AUST P Y PR T L DX Y YT YT PR L LR L L L L a‘
MO’JNT' VIBRAT’DN YT LI T TR ET R R L E L N L N 4 B L 1 2 B L A J B b X 2 J Y R Y XY X L E ¥ 2 L K 3 L L L J t?
OIL DRAIH NARaHARE PR YT T e ST L L L L L LY Y LY L ceesvessasdos Bg

OIL FILTER LT T T ] - A W A R A A A e e A R TR B all
alL PIN A L e A R P Y YL ETT R P L LR L L b E g - Bg
OIL PU"F RN SRS RAE AL e w. - T A O e D e S U SR S cs
PUNP, Euslua HATER N T A R AR A B R e e Bl
PUHP. RAH HATER gy e I I TR IR R P L L DL LR L R L R L R LR L o “lz

PU”P. aAa “ATER - EXPLObEﬂ 'IEH - e R D W R AR N B A e n‘
szTGN “SSE”BL' prpnpnppapapapepny yegre TTTET YR PLEFE LR TR E DR L L DL DL L L L LR L L L c‘
ROCKER An“ ASSE"BL' praeprpepearsserrer T IT R PR TR Y TR L E R R LR A R LR L E LN X L R L L g n’
SENOER - “l HATER TEHPER‘TURE T T Y YT PR P LY R L L L R L L L L L L Ll aa
siNDER‘- QIL ?RESSURE --0--sn‘.--------*..uo.-..n-..---T-Oh.t.u.-.. Bz
SPEEQ cﬂﬁTaaL ASSE"BLY prgpnaaraegeey T Y TR IR TR L X XL L L L L E L Ll L Rl k] ’lu
sou“o SHIELD &SSE“BLV---w-ﬁuﬂacqn---.0-0--009-wa--n'----notnn—nﬂtbt Ez
sou"u SHIELD ﬁl? o A A D AP A S e e o A R A A e E‘.
sTARTEa BRAVWMBED TR E RN SR OR RN RS WS GRS sl P DWW SRS A’
STARTER - Eﬁpléﬁﬁﬁ vIEH P TTY TSP ST IR L E Y DL R L L DL LR L L L A bl e dh bl cll
STOP LiVER A§§§NR%Y O.....--.#n-q.-...u.wu...---.n.--w.-.ﬁwn-qnu-.& '1‘
:STOP SOLE“O!D Qomm--—.h-n--....q?----qﬁnocttobfnoﬂuc..b..obw-h-n-m- al‘
sutTcH - OVERQPEEﬂ ma-d-—t--qnamﬁ-..-ﬁ-uc-a-..ufn‘ﬁ‘h-'..v-noq-mnpm An
SHITCH - “I HATE‘ TEHPERATU!E ‘----ﬁ-.q--ﬂ-‘ﬂ-.---ﬁ-‘.ﬂ‘-ﬂ-ﬂ-ﬁ-'.-':Al‘
' 5HITCHES - OIL PRESSURE A e e O B WA A A S o A A o O e e o TR A 'z
rHERHosT‘T ‘.ﬂﬁ-cnpoua.o—-oq----m--n--n-------.&ccg-n---&t-tanmi-nﬂ “1‘
VOLTAGE REG“L‘T@“ [papagepnp————— YRR B T T L b ol bkl Bt bl cl‘
HIRI“G “ﬂn“iss - Eusxns Tg COHTEDL a-c-nouutoﬂm-n.tooﬂnn--u-tuntquuc“

Redistribution or publication of this document
| — by any means, is strictly prohibited.




INTRODUCTION

This Parts Manual applies to the Standard Generator Sets 1isted below,
The $1lustrations are arranged in groups of related items, and each part
or assembly is identified by s Reference Number. A1) parts 13lustrated
are typical, and unless otherwise mentioned in the description column

of the parts 11sts, the parts are interchangeable between models.

Yhese typica) {1lustrations are subject to change and reflect only the
latest replacement parts arrangement.  The Right and Left sides of the Set
are determined by FACING the engine end {Front)of the Set. o ‘

SET DATA TABLE ‘
MODEL IDENTIFICATION RATING MODEL IDENTIFICATION  RATING
6.5MDKD- */#@ 6,500 WATTS | 8.0MDKD- */4@ 8,000 WATTS
ELECTRICAL DATA TABLE
* VOLTAGE CODES vOLTS HERTZ WIRE PHASE NOTES |
ac 1207240 60 4 1 +
18 \ 120, 1207240 0. 12 | 1 R
o : L T
53C 110/220. 115/230. 50 4 o L e
120?’2‘0 ) . ' . !
518 110. 115,120, 50 12 v ‘
1107220, 115/230. ' :
120240
18 120208, 1207240, 60 12 3 *
127,220, 139:240, :
240416, 254/440,
2771480
518 110/180. 110/220. 50 12 3 +
115/200, 115/230.
120:208. 120/240.
127/220. 220/380.
2307400, 240/416,
254/440

* . Voitage codes loliow mogel lettar designahons.

a - Specification numbar, number 118 standard. all others indicate vanations

# - Speciticstion Istter, letler advances (A 1o B. 8 to C. eic) with msjof man_ul-ctuﬂng changes
+ - These gensrators are reconnectable, refer 10 Oparator's manuat 1or wiring dats.

NOTICE!

- TEMS REFERENGED AS OPTIONAL INDICATE PART IS FACTORY INSTALLED AND MAY NOT 8E APPLI-
CABLE TO ALL MODELS. FOR FIELD CONVERSIONS ADDITIONAL PARTS ARE USUALLY REQUIRED. .

Redistribution or publication of this document

e A4 by any means, is strictly prohibited.



REPLACEMENT ENGINE

ONAN PART NO. Engine, Replacement

185-2420 Standard, MDKC, DKC - 60/50 Hz Sets
185-2425 Standard, MDKD, DKD - 60 Hz Sets
185-2426 Standard, MDKD, DKD - 50 Hz Sets

includes: Complete Cylinder Block, Flywheel, Generator
Adapter, Governor, Inlet Manifold, 0i1 Filter, 0il Pan,
Water Pump,

Excludes: Air Cleaner, Alternator, Alternator Mounting
Brackets, Engine Mounting Brackets, Exhaust Manifold,
Fan Belt, Fuel Filter, Fuel Pump, Heat Exchanger,

0i1 Pressure Sender, 011 Pressure Switches, Radiator,
Starter, Water Temperature Sender.

ENGINE REPLACEMENT PARTS

A1l engine replacement parts can be ordered using this Parts Manual.

When ordering engine parts, refer to the nameplate qnd supp]y the
Model, Spec and Serial Numbers and other available informaticn.

Contact your nearest Onan Distributor for assistance in ordering parts.

Redistribution or publication of this document

As by any means, is strictly prohibited.



REF
NO,

1

AIR SILENCER

PART
NO,

815-0315

821-0010
526-0018

180-1896
508-0051

Qry
USED

b Yo

. ‘Washer, Flat (17/64"1D x - = . |0 i "0
D Air Silencer SR R
Grommet (2-3/8"0D x 1-37/4°ID} © [~

A6

PART | ! ]
DESCRIPTION . |

Screw, Tapping - Hex Washer
" “Head (1/4-20 x 1/2") or use-

Screw, Self-Tocking - Hex = '

Washer Heod (1/4-20 x 1/2°). [ [ | 11

g o
Redistribution o publication of this document
by any means, is strictly prohibited. - & "

i ' . P ' |



ALTERNATOR

REF  PART QTY PART
NO, NO. USED DESCRIPTION
1 185-2266 1 Alternator (12ViC) See

Separate Figure for Parts)

2 185-2273 1 Bracket, Adjusting
3 185-2405% 1 Screw,Cap - Hex Head with Lock-
washer (M8 x 1.25 x G60MM)
4 185-2403 1 Screw, C2ap - Hex Head with Lock-
washer (M8 x 1,25 x 25MM)
5 1B5-2388 1 Screw, Cap -~ Hex Head with Lock-
washer {HB % 1 x 16MM)
6 750-1006 1 Nut, Hex (M8 x 1,25)
7 185-2377 1 Washer, Flat (M8)
3 185-2247 ‘1 Puiley : _
9 718-1017: 4 Screw, {ap - Hex Head
o ‘ (M6 x 1 x 10MM)
100 185-2346 2 Locking Plate - Bolt/Nut
11 185-2378 1 Washer, Flat (M8)
12 130-2375 1 Guard, Belt
13 185-2275 1 Beit, Drive

Redistribution or publication of this document

ﬁ7 ] ‘ by any means, is strictly prohibited.



REF
o,

1

|

e
L o

‘_,.
owm~- O itk W N

OVERSPEED SWITCH

PART
NO..

- 821-0015

870-0212
150-2011

&53-0013
150-2009

800-2057

- 850-2008
856-0008
526-0113

. 150-071

P 3#04?0ﬁé.%
‘§ 15052010j‘

- QTY

USED . DESCRIPT]ON
e

Jsno-zoks

;ii_
©o

_EN.NPNﬂﬁ L T R .

Screw,,Se1f-1ocking - Hex & |

. Nut, Self-locking - Hex .: '

Switch,
Screw, Cap -, .
- {M6 x 1.0 x TOMM) - i
. MWasher, Lock - Spring (#5)!
. . ‘Bracket,! Support - Overspeéd L

o Switch S REISEEE TN SRR I

PART -

Washer Head (1/4-20 x 3/4")

" 'Washer Head (1/4-20} .
Point, Contact - Electrical
{1/8-20 x 3/8")° '
Washer, Lock - ET (174"}
Bracket, Support - Overspeed
Contact -(Nonmetallic)
Screw, Cap - Hex Head
(M8 x 1.25 x 20MM)°
Washer, Lock - Spring '(M8)
Washer, Lock - EIT (5/16")
Washey, Flat (5/16")
Overspeed

p - Hex Head

3 : ,Redigsfribuii‘on or publicaﬁ@n ofltﬁis d=ocurr;1ént
"' . by any means, is strictly prohibited. : @ .



REF
NO.

WO 0~ Oh LN B G PO

-
o

ek e Y
&ty O

FLYWHEEL & STARTER

PART
NO,

185-2308
NA

185-2170

185-2301

+ 185-2218

186-2417
775-0072

.185-2178

185-2116

| 185-2404
185-2314

185-2219
403-2214
862-0003

QryY
USED

PO = QO e S AT

1

b ket b

>
-

Screw, Cap

PARY
DESCRIPTION

Flywheel with Ring Gear
Fiywheel

Gear, Ring

Bolt, Hex

Locking Plate - Boit/Nut
Adapter, Generator

Pin, Straight, Headless
Bolt, Hex with Lockwasher

Starter (12VDC) See separate

Figure for Replacement Parts.
- Hex Head with Lock-

“washer (MB x 1.25 x 28MM).
Gasket - to

Locking Plate - Bolt/Nut o

Bolt, Eye '
Nut, Hex (3/8-16)

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO,

1

L=2 T ¢ B N PR

10

11
12
13
Co 14
15

.16
17
18

PART
NO,
503-1324

149-1932
502-0041
502-0003
502-0166
870-0257
505-018&0

870-0212
149-1828

149-1445
149-1446
856-0006
149-1922
815-0586

850-2010
149-1920
149-1921

QTY
USED

i

[ NP - Y L2 4t PO

FUEL SYSTEM -  FILTER & PUMP

PART . ; 3L - o Wy

DESCRIPTION REAE 5 ;)/,-'.zﬁﬁ,

Line, Fuel - Flexible | 4 5 1
(1/2-20 Female Swivel x aﬁﬁ.

1/8-27 NPT Male x 17-1/2"LG}) -§§\:E}~
Line, Fuel 3
Elbow, Pipe - Street, 90 DEG,

Brass (1/4 NPT Male x 7/16-24 Female)
Adapter, Pipe - Hex
(1/8 NPT Male x 7/16-24 Female)
Adapter, Pipe - Hex
1/4 NPT Male x 1/2-20 Male)
Nut, Self-locking - Hex Washer
Head (5/16-18)
Plug, Pipe - Syuare Socket Drive
{1/4 NPT)
Filter/Separator - Fuel (Pressure Type
(See Separate Figure for Parts)
Nut, Self-locking - Hex Washer
Head (1/4-20)
Pump, Fuel - Electric {(12V0C) -
Includes Filter & Gasket)
Filter, Fuel Pump
Gasket, Fuel Pump Cover
Washer, Lock - EIT (7/16) _
Spacer - Fuel Filter Mounting
Screw, Cap - Hex Head
{M10 % 1.25 x 16MN)
Washer, Lock - Spring (M10)
Plate, Mounting - Fuel Filter
Plate, Mounting - Fuel Pump

Redistribution or publication of this document
A] ' by any means, is strictly prohibited.



COOLING SYSTEM
WITH HEAT EXCHANGER

publication of this document

strictly prohibited.

Redistribution or
by any means, is

A12



COOLING S

REF
NO,

Pk
QO B LN e

PART
NC,

503-0398
503-1284
185.2400

132-0277

185-2120
§03-1267
130-2372
503-1269
503-1270
502-0878

B12-0098
B70-0236

332-1024
821-0001

1302389
130-2371
503-1314
503-1163
503-1265
821-0010

B70-0212

503-1283
120-2343

815-0300

130-1031
130-0959
130-1341
508-1025
815-0586

130-2331
130-2332

v M

oTY
USED

14
1
q

Tk

ot £ P e BN LN - P F- A ot fet gk et [ oSN ~N ny Pl bt bt el ek ok

Al3

| WITH HEAT EXCHANGER

PART
DESCRIPTICN

Clamp, Hoese

Hose, Rubber -~ Preformed

Screw, Cap -Hex Head With
Lockwasher {MB x V1,25 x 18MM]j

Pump, Water (See separate
figure for parts)

Gasket

Hose, Rubber - Preformed

Tube, Water - Preformed

Hose, Rubber - Preformed

Hose, Rubber - Preformed

Adapter, Pipe to Hose
(1-1/72" NPT x 1" Hose}

Screw, Hachine - Round Head
(#10-22 x 3/8")

Kut, Self-locking - Hex
Washer Head (#10-24)

Clamp, Loup

Screw, Self-locking - Hex
Washer Head (#10-24 x 3/8")

Bracket

Tube, Water - Preformed

Hose, Rubber - Preformed

Hose, Rubber

Hose, Rubber - Preformed

Screw, Self-locking - Hex
Washer Head (1/4-20 x 1/2")

Nut, Self-locking - Hex
Washer Head (1/4-20)

Clamp, Heat Exchanger

Keat Exchanger (Includes items
24 thru 27)

Screw, Cap - Hex Head, Brass
{5/16-18 x 1/2")

Cover;, End

Gasket

Pencil, 1inc

Channel, Rubber

Screw, Cap - Hex Head
(M10 x 1.25 x 16MM)

Bracket, Mounting - Heat Exchanger

Brackei, Mounting - Heat Exchanger

Redistribution or publication of this document
by any means, is strictly prohibited.



COOLING SYSTEM -
THERMOSTAT & HOUSING

REF
NO,

WRNCIT s Wh

10

PART
NO.

185-2311
185-2175
185-2388

185-2360

750-1004

185-2380
185-2239
185-2300
185-2240
185-2235

185-2312
11852238
1185-2393

309-0437
505-0266

Al4

Ty
USED

-

..‘

13

X ]

PART
DESCRIPTION |

Housing, Thermostat

Gasket

Screw, Cap - Hex Head with Lock-
washer (M6 x 1 x 16MM)

Stud (M6 x 1 x 55MM)

Nut, Hex {MB 1)

Washer, Lock - Spring (Ms6)

Adapter, Hose

Hose, Rubber - Preformed

Clamp, Hose

Thermostat

»

. Gasket .

~ Cover, 1hernostat § ‘ g} o {k ;
" Screw, Cabj- Hex Head uiuﬁ Lock— iiﬁi?

 washer (M6 x T x 35MM) :

Zuiteh, Thermoszatic - Hi o R
Engin@ Temperature Shbtdouﬂ (Si]

Plug, Pipe - Square Socket Drive :

- {378 NPT)

Redistribution or publlcatlon of thls docume:ht
by any means, is strictly prohibited.



WATER PUMP

1

REF  PART oTY PART

NO, WO, USED DESCRIPTION

1 185-2236 1 Pump, Water

2 NA Housing, Pump

3 185-2243 | Flange, Pump Shaft

4 185-2244 1 Shaft with Bearing

5 185-2237 1 Seal ﬁ

6 185-2242 1 Impeller

7 185-2239 | Adapter, Hose

8 185-2241 1 Gasket

9 185-2363 8 Stud (M6 x 1 x 20K¥)
10, 750-1004 4 NMut, Hex (M6 x 1) ]
1) 185-2380 4 Washer, Lock - Spring (v
12, 185-2251 1 Pulley C
13 185-2353 1 Key

14 185-2088 1 Nut, Hex ‘

15 . 185-2207 1 Kasher, Flat - Keyed
16 185-2275 1 Belt, Drive

Redistribution or publication of this document
by any means, is strictly prohibited.

|
1
- -
il



OIL PRESSURE SWITCHES

REF  PART
NO, MO,

1 501-0005

505-0049

309-0159
193-0244
309-0169
502-0058
502-0057
856-0012
502-0005

D L0 O Y A D [

aTY
USED

H

[ ny

PART

DESCRIPTION
‘Line, Fue) - Flexible

(1/8 NPT Male x 7/16-20 SAE

45 DEG Male Swivel x 18-1/2"L6G)

Elbow, Pipe - Street, 90 DEG

(178 NPT) |
Switch, Pressure (PreAlarm)(S3)
Sender, 011 Pressure (E1) C
Switch, Pressure (Shutdown) (51)
Tee, Pipe {1/8 HPT)
Tee, Pipe (1/8 NPT )
Nasher, Lock - EIT (7/16")
flbow, Pipe - 90 DEG (1/8 NPT

Female x 7/16-20 SAE female)

Redistribution or publication of this document

82 by any means, is strictly prohibited.



GLOW PLUG & INJECTION NOZZLES

13
2
3
PART aTY PART
NO,. USED DESCRIPTION
1 185-2191 1 Wpozzle, Injection - Fuel

{See Separate Figure for Parts)

2 185-2192 2 Nozzle, Injection - Fuel
{See Separate Fiqure for Parts)
3 185-2294 3 Sasket
4 185-2159 1 tine, Fuel - Injection
§ 185-2160 1 Line, Fuel - Injection
6 185-2224 H Line, Fuel - Injection
7 185-2344 2 Clamp : ‘
8 185-2345 2 Ciamp .
9 185-2385 2 Screw, Machine - Pan Head with
: " Lockwasher (M5 x .8 x 20MM)
10 185-2289 3 Plug, Glow (12¥DC)
i1 185-2172 2 Lead, Electrical
12 185-2303 2 Tube, Fuel - Overflow
13 502-0886 1 Eibow, Tube to Pipe, 90 DEG

(3’ 16" 0D Rgaar@ouﬁon.lo‘(gub”&‘gc)n of this docu.ment
83 by any means, is strictly prohibited.



INLET/EXHAUST MARIFOLD




REF
NO.

1

CO NN

11
12

14
15
16
17
18

20
21

INLET/EXHAUST FANIFOLD

PART
NO.

185-2390

185-2228
850-2006
185-2307
185-2129
185-2130
815-0504

309-0295

130-2344
821-0015

850-0040
155-2063
154-2455
154-2459
154-2456
860~2007
850-2006
1542475
520-2036
185-2131

QryY
USED

4

IO P et e o) it s

[

[RY- TN N By R . - N .

85

PART
DESCRIPTION

Strew, Cap - Hex Head with
Lockwasher {MEé x 1 x 20MM)

Bolt, Hex

Bolt, Hex

Washer, Lock - Spring (M6)

Mantfold, Inlet

Gasket

Gasket

Screw, Tapping - Hex Washer
Head {#6-32 x 3/8")

Switch, Thermostatic - High
Exhaust Temperature

Cap, Radiator (7LD}

Screw, Self-locking - Hex Washer
Head {1/4-20 x 3/4")

Washer, Lock - Spring (L/4")

Ouitlet Tube, Exhaust

sasket

End Plate

Gasket

Nut, Hex (M6}

¥asher, Lock - Spring (M6)

Manifold, Exhaust - Water Cooled

Stud

Gasket

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
9

1
2
3
4
5
6
7
8
9
0
1

Tt —
Lo )

bt e
L= LI

VALVE COVER & BREATHER

PARY
NO,

185-2280
185-2217
185-2290
185-2291
185-2093
185-2349
185.2287
185-2230
185-2232
185-2288

© 185-2384
' §18-0449

503-1321
$05-G302
505-001%

QTY
USED

- P el bt josl e e e ) ) Jeeb fua

B

PART
DESCRIPTICN

Covar, Cylinder Head

Gasket

Cap Nut

Seal, 0f)

Cap, 011 Fill

0-Ring

Piate, Breather

Baffle, Breather

Element, Breather

Shield, Breather

Screw, Machine - Pan Hd with

~ Lockiasher (M5 x .5 x 1onn)

Clip, Retalning

Hose, Rubber (7/16'!0 x
5/8%0D x 26-1/2"LG)

Ripple, Pipe - Half
(174NPT x 1-1/2"LG)

tlbow, Pipe - Street. 99 DEG
{1/40PT)

Redistribution or publication of this document
by any means, is strictly prohibited. -



ROCKER ARM ASSEMBLY

REF ' PART  QTY _ PART <<::‘ |
N0, WO, USED  DESCRIPTION o \\““~\\N

- 185-2060

" 185-2061

' 185-2079
185-2076
185-2077
185-2078
1852080
185.2215

. NA: - P
185«%223 "

Valve, Iniet

Valve, Exhaust

Spring, Compression

Retainer, Spring
cCollet, Spring

Seal, 011 - Valve Stem

Cep, Valve Stem

~$hatt, Rocker AYm Rer. paRT - a@TY PART
' Setscrew | . i+ i i NOwo MO, o | USED  DESCRIPTION

Bracket, Support' - yp jesip3s 2 Ring, Reteining

Y9 ex 0 18 aes-2062 'Rotker Afm i |

5 R . ‘ e ) A T :

Setscrew o | -y
 Wesher, Flat 22 188-2400

. Spring, Compressfon  "" © A

[T ]

U oG hNwnN N WwW

P A0 O I OV I () I s

185-2216

e

| 185-2184
N 185-2072.
1 1B5-2073; Nut, Hex

5 - 2070, | L _
A _'."—"' - o B | : i : Redistribution or publication of this document
'\ ey i 1er, LI S S - S : oL by any meaps, is strictly prohibited.

Pt b gt

e O U7 e )

L%

| 'ﬁuéhing; S1e§ve
Adjusting Screw

. ohoroh ol

i
~



CYLINDER HEAD

PARY Qyy PART
KO. USED DESCRIPTION
185-2414 2 Bracket, Lifting
‘f\j;-~-*’z 185-2361 1 Stud (M3 x 1.5 x 16MM)
© O 3 185-2399 1 Screw, Cap - Hex Head with Lock-
é% washer (M8 x 1,25 x 16MM)
w4 185.2367 1 Nut, Hex (M8 x 1,25)

5 185-2381 1 Washer, Lock - Spring (*8)
6 135.2049 | Head, .Cylinder
7 NA Head, Cylinder
8 185.2413 5 Cup, Sealing
9 185-241) 1 Cup, Sealing
10 185-2188 2 Plug, Pipe - Socket Drive
11 185-2068 3 Guide, Valve - Inlet
12 185-2069 3 Guide, Yalve - Exhaust
13 185-2053 2 Bolt, Hex -~ Cyl{inder Kead
14 185.2052 2 Stud
15 185-2054 2 Nut, Hex
16 185-2056 1 6asket, Cylinder Head
17 185-2057 4 Shim
18 1%3-0318 1 Sender, Temperature - Engine

Coolant (E2)

Redistribution or publication of this document
by any means, is strictly prohibited.



REF: PART
3"00 : ﬂol i

QiID~ NS WN -

-
D et

13

14
A5

S {
- 17
i8
19
20

'185.228}
185-22)2
185-2226
185-2380
185-2220
185-2399

185-2371
185-2209
504-0092
505-0120

185-2210
185-2410
800-2036

188-2211
1852400

185-2166

185-2377
503-0131
503-0891

123-1628

20

eTY
USED

1
18

b o Bt L) et ol ek S B s P et Bk gk L

OIL PAN & DIPSTICK

PART | 6
DESCRIPTION
Pan, 011
Gashet
Bolt, Hex with Lockwasher
Washer, Lock - Spring (M6}
Cup, Pickup - 0i}
Screw, Cap - Hex Head with
tockwasher (MB x 1.25 x 16M¥}
0-Ring
Indicator, 011 Level
Yalve, Cock (3/8" NPT)
Elbow, Pipe - Street, 90 DEG
{3/78" NPY) .
Suide, 011 Indicator
Gasket
Screw, Cap - Hex Head
(M6 x 1 x 30MM} :
Bracket, 091 Indicator Guid
Screw, Cap - Hex Head with
 Lockwasher (N8 x 1,25 x 18MM)

Nut, Mex (M8 x 1.25)

Washer, Flat (M8)
Clamp, Hose

Hose, Rubber
Spacer

B9

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO,

[ ]
OWUWm~IhnD W=

PART
KRG,

185-2260
185-2248
185-2284
185-2282
185-2283
185-2264
185-2187
185-2373
185-2376
185-2364
185-.2169
1B5-2263
185-2168
185.2390

185-2105
750-1004
185-2380
185-2342

PO et G - Cad bd fed Bb PN ot fmid G st Bl ek G Bt Pt

QTY
USED

SPEED CONTROL ASSEMBLY

PART

DESCR1PTION \ﬁ\;
Screw, Adjusting :

Nut, Hex

Seal, 0i1

Cap Nut

Cap .

Lever, Control - Speed

Key

0-Ring

Washer, Flat (M6

Nut, Hex (M6 x 1

Bearing, Sleeve

Housing, Control - Speed

Gasket ' ‘ ’

Screw, Cap ~ Hex Head with Lock-
washer (M6 x 1 x 20MM)

Stud

Nut, Hex (M6 x 1)

Washer, Lock - Spring {Mé6)

Bolt, Hex - Lever Stop

"B10

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO,

O Leo] N O P P

— —
— (o3

PART

NO,
185-2051

NA
185-2189
185-2374
185-2102
185-2058
185-2395

185-2396
185-2397

185-2398
186-2124

QTY
USED

1

e R e L]

Lockwasher (M6 x 1

o

Lockwasher (M6 x 1
Lockwasher (M6 x 1

Lockwasher (M6 x 1

1

GEARCASE & OIL FILTER

PART
DESCRIPTION

Gearcase

Gearcase

Plug, Pipe - Socket Drive
G-Ring

Pin, Straight, Headed
Gasket

Screw, Cap - Hex
x GOMM)
Screw, Cap -~ Hex
x 6S5MM)
Screw, Cap - Hex
X 70MM}
Screw, Cap - Hex
X 75MM)
Nipple, Pipe - Hex

Head with 23
Head with
Head with
Head with 26

27

B11

PART

185-2317
185-2123
185-2157
NA
185-2372
185-2153
185-2104
185-2105
760-1004
185-2380
185-2296
185-2309
185-2394

185-239%0

185-2093
185-2349

QTy
USED

PART

DESCRIPTION
1 Seal,

0i1 - Crankshaft

1 Filter, 011
1 Yalve, Relief - Pressure
Valve

LAS Il S A - o S

0-Ring

Cover Plate

Gasket

Stud

Nut, Hex (M6 x 1)

Washer, Lock - Spring (M5)
Housing, 0il Fil}

Gasket

Screw, Cap - Hex Head with

Lockwasher (M6 x 1 x 50MM)

Y

Screw, Cap - Hex Head with

Lockwasher {M6 x 1 x 20MM)

i

Cap, 0i1 Fil)
0-Ring

"Redistribution or publication of this document
by any means, is strictly prohibited.



FUEL SYSTEM -
INJECTION PUMP & DRIVESHAFT

Redistribution or publication of this document
by any means, is strictly prohibited.



FUEL SYSTEM
INJECTION PUMP & DRIVESHAFT

REF  PARTY ary PART
NO. NO, USED DESCRIPTION
1 185-2221% 1 Pump, Injection - Fuel

(See Separate Figure for Parts)

2 185-2223 4 Shim (0.158M)

3 185-24G2 2 Screw, Cap ~ Hex Head with Lock-
washer (MB x 1,25 x 22MMN)

4 185-2106 2 Stud (M8 x 1.25)

5 185-21367 2 Nut, Hex (M8 x 1.25) :

& 185-2381 2 Washer, Lock - Spring (M8}

T 185-2083 1 Shaft Assembly, Fuel

8 NA Camshaft ‘

4 185-2316 1 Bearing, 8all

10 185-2158 1 Gear

11 185-2354 1 Xey

12 185-2162 1 Retainer, Ball - Governar

13 185-2163 1 Ring, Retaining

14 185-2164 1 Race, Ball - Governor

15 185-2357% n 8all

16 185-2165 1 Ring, Retafning

17 185-2358 8 Batl

18 185-21369 1 Ring, Retaining

19 185-2315 1 Bearing, Ball

20 ' 185-2370 1 Ring, Retaining

21 185-2085 1 Plate, Retaining ‘

22 185-2385 2 Screw, Cap - Hex Head with Lock-
washer (M6 x 1 x 12MM

23 185-2418 1 Cover, Fuel Pump Mtg Hole

24 18%-2125 1 Gasket

25 185-23%9 2 Stud (M6 x 1 x 16MM)

26 7150-1004 2 Nut, Hex {M6 x 1)

27 185-2380 2 Washer, Lock - Spring {N6)

Bl 3 . Redistribution or publication of this document
by any means, is strictly prohibited.




REF
NO.
1

[+ ] 2 N 5 e Lad N

9
10
11
12
13
14
15

PART

NO,
815-0181

115-0025
150-1991

150-1%95 -

520-0939
150-1733
813-G102

870-0131

856-0003
307-1686
150-1992
185-2268
185-7259
NA
NA

aTyY

" USED

F4

Pt pud it et o3 (4% D s et ot et s

STOP  ASSEMBLY

REF
NO,

16

17
18
PART 19
DESCRIPTION 20
Screw, Tapping - Hex Head 21
(#10-32 x 172") 22
Nut, Hex {1/4-28 g©NF) 23
Bracket, Stop Lever 24
8211 Joint (1/4-28 UNF) 25
Stud (1/4-28 x 1-1/2"LG) 26
Bal? Joint (174-28 UNF ) 27
Screw, Machine - Round Head 28
(#10-32 x 5/8") 23
Nut, Hex with ET Lockwasher
(#10-32) L 0
Washer, Lock - EIT-,!ID)
Solenoid, Elgctric (12VDC) 31
Bracket, Solencid Mounting 2
Control, Idle
Adjuster, Idle 33

Screw, Adjusting
Spring

BI4

PART qTY
USED
" Nut, Hex

NO.

185-2180
185-2182
185-2338
185-2161
185-2305
185-2257

NA

KA
185-2347
185-2351

185-2342

750-1004
185-2114
185-2389

185-2390

' 185-2265
185-2400

185-2126
185-2120

et e PN e

‘Bracket :

. gk Kad pod ot e gt g

PART =
DESCRIPTION

Cap Wut
Seal, 011
Cap

Lever, Stop
Cover

Shaft

Lever
P-Ring

Boit, Hex

Nut, Hex (N6 x 1)

Gasket

Screw, Cap - Hex Head with
Lockwasher (M6 x 1 x 18HM)

Screw, Cap - Hex Head with

~ Lockwasher {HM6 x 1:x 20MM}

Screw, Cap - Hex Head with
Lockwasher {M8 x 1.25 x 18MM)
Cover (Not used on Sets with Ra
Water Pump) 5
Gasket :
Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO,

1
2
3
[ ]
5
6
7
8
$
0
1
z .

[ = 2 .

13-

CAMSHAFT

PART
NO.

185-2075
185-2074
NA

185-2082
185-2190
185-2086
185-21353
185-2084
185-2369
185-23867

185-2042
NAC
185-2048

- 185-2046

1852047

185-2045
1 185-2044

185-2388

Q

bt bttt bt N et Nt bt s P W ON

PARY
DESCRIPTION

Tappet
Rod, Push
Assembly
Camshaft
Plug
Gear

Key

Piate, Retaining

Ring, Retaining

Screw, Cap » Hex Head with Lock-
washer {M6 x 1 x 14MN)

- Gear

Gear :

Bushing, Sleeve

Spacer’ -

Spacer

Ring, Retaining .

Shaft

Screw, Cap - Hex Mead with Lork-
washer (M6 x 1 x 16MN)

Redistribution or publication of this document
by any means, is strictly prohibited.



GOVERNOR

oTY PART
NO, USED DESCRIPTION
185-2103 1 Spring
185-2304 1 Spring - Governor
1 - MDKD, DKD - 60 Kz
185-2427 1 Spring - Governor
NDKD, DKD - 50 Hz
185-2415 | Spring - Governor
MDKC, DKC - 60 Mz
185-2416 1 Spring - Governor
'MDKC, DKC - 50 Hz
3 185-2261 | Lever with Shaft - Governor
4 HA Lever Set - Governor
§ 185-2310 1 Lever Assembly - Governor
6 NA Lever
7 NA Follower, Cam
8 NA Plug
9 NA Spring
10 NA Pivot
11 NA : Screw, Adjusting
12 185-2262 1 Lever, Governor
13 185-2166 1 Shaft :
14 718-1006 1 Screw, Cap - Hex Head
(M5 x.5 x 16MM) -
15 185.2379 1 Washer, Lock - Spring (MS)
16 185-2167 1 Holder, Lever - Boveraor ‘
17 185-2173 1 Bolt, Hex
18 185-2392 2 Screw, Cap -~ Hex Head with

r _.., _' _ ] L%Bi!tﬂ&ﬁl&nror %Micaﬁon‘of%iszd%gggent

by any means, is strictly prohibited.

|
&
N



MAIN BEARING HOLDERS

REF  PART PART
NO., NO, DESCRIPTION

1 185-2035 1 Holder, Bearing - Main, Rear

2 NA Holder, Bearing - Half, Upper

3 NA Holder, Bearing - Half, Lower

4 185-2037 q Bolt, Hex

5 185-2039 6 Retainay, Bolt/Nut

6 185-2036 1 Gasket

7 185-2254 i Cover Plate - Bearing

8 185-2127 1 Gasket

9 185-2390 9 Screw, Cap - Hex Head with Lock-
washer (M6 2 1 x 20MM)

10 185-2381 B Screw, Cap - Hex Head with Lock-
washer (M6 x 1 x 25MM)

11 1B5-2055 b| Seal, 0i1 - Crankshaft, Rear

1z 185-2034 1 Holder, Bearing - HMain, Center

13 NA . Holder, Bearing - Half, Upper

14 KA .Holder, Bearing - Half, Lower

15 185-2038 2 Bolt, Hex

16 185-2040 2 Retainev, Bolt/Nut

17 1B5-2213 1 Holder, Bearing - Main, Front

18 NA Holder, Bearing - Half, Upper

19 KA Holder, Bearing - Half, Lower

_ c3 Redistribution or publication of this document
by any means, is strictly prohibited.



CRANKSHAFT & PISTON ASSEMBLY

r # il . Redistribution or publication of this document

O ) (4 by any means, is strictly prohibited.
- | . . . )



CRANKSHAFT & PISTON ASSEMBLY

REF  PART Q7Y PART
NO, NO, USED DESCRIPTION
1 185-2008 2 Piston - STD
(#1 & 3 Cytinders Only!)
185-2009 2 Piston - 0.5MM Qversize
) (#1 & 3 Cylinders Only!)
185-2328 1 Piston « STD

{(#2 Cytinder Only!)}

185-2429 1 Piston - 0.5MM ODversize
(#2 Cylinder Only!)
2 185-2010 3 Ring Set (Std)
185-2011 3 Ring Set (0.5MM Oversize)
3 185-2015 3 Pin, Piston
4 185-2016 6 Ring, Retaining
5 185-2012 3 Rod, Connecting
6 NA, Rod
7 185-2017 3 Bearing, Sleeve
8 185-2018 6 Bolt, Hex - Rod Cap

9 185-2013 6 Bearing Half(Std)

185-2019 6 Bearing Half {0.2MM Undersize)
185-2014 6 Bearing Half (0.4HM Undersize)

10 185-2041 1 Crankshaft

11 NA : Crankshaft

12 NA  Plug

13 185-2043 1 Gear

14 185-2353 1 Key

15 185.2087 1 Slinger, 011

16 185-2250 1 Spacer, Sleeve

17 185-2348 1 0-Ring

18 185-2020 i Bearing, Crankshaft {Std)
185-2024 1 Bearing {0,.2MM™ Undersize)
185-2025 1 Bearing {0.4MM Undersize)

19 185-2021 6 Bearing, Half - Crapkshaft {5td)
185-2026 6 Bearing, Half {0.2MM Undersize)
185-2027 6 Bearing, Half (0, 4MM Yndersize)

20 1B5-2022 2 Bearing, Thrust {Std)

185-2028 2 Bearing, Thrust (0.2MM QOversize)
185-2029 2 S8earina, Thrust (0.4MM Cversize)

21 13185-2023 2 Bearing, Vhrust {5td}

185-2030 2 Bearing, Thrust {9.2M™ Qversize)
185-2031 2 Bearing, Thrust (C.&MM Oversize)
22 185-2033 1 Sleeve, Cramkshaft

Redistribution or publication of this document
by any means, is strictly prohibited.



CYLINDER BLOCK & OIL PUMP

PART

R
ReF W ED DESCRIPTION

N0, NO,

23

12 185-2115 2 Pin, Hollow
13 185-2094 1 Pin, Hollow
14 185-2007 3 Liner, Cylinder
REF  PART oTY PART 15 185-2095 1 0-Ring
0, WO, USED  DESCRIPTION 16 185-2176 1 Cover Plate
17 185-2177 1 Gasket _
1 185-2001 1 Crankcase 18 185-2389 2 Screw, Cap - Mex Head
2 NA Block (M6 x 1 x 18MMN)
3 1B5-235% 3 Plug, Expansion 19 185.2229 1 Plug, Hex
4 185-2356 1 Plug, Expansion 20 185-2155 1 Pump, o1 ,
§ 185-2411 & Cop, Sealing .21 185-21%6 1 basket . -
6 185-2412 1 Cup, Sealing . 22 185-2409 "4 Bolt, Hex with Lockwasher
7 185-2188 6 Plug 231 185-2337 1 Cock, Dratn
8 185-2233 3 Plug 24 185-2293 1 Gear, Drive - 011 Pump
“ 195-2234 1 Plug 25 185-2352 1 Key R
10 185-2350 2 Pin, Strafght, Headless ¢ 385.2365 1 Nut, Hex (M10 x 1.5)
11 2 Pin, Straight, Headless 7 1p5.2382 1 Washer, Lock - Spring {M1D)

775-0072

& . ' ‘ . Redistribution or publication of this document
C6 by any means, is strictly prohibited.



DRIP PAN AND MOUNTS

REF  PART aTY PART
NO,  NO, USED  DESCRIPTION
1 815-0585 4 Screw, Cap - Hex Head

(M10 x 1.25 x 20MM)

2 850-2010 4 Washer, Lock - Spring (M10)
3 800-0055 3 Screw, Cap - Hex Head
(3/8-16 x 2-1/4")
4  850-0050 3-  Washer. Lock - Spring {3/8")
5 526-0014 3 Washer, Flat (29/64"1D x
1-1/2"0D x 1/4"THK)
6 403-2213 3 Spacer, Sleeve
7 403-2194 1 Support, Engine
8 821-0016 6 Screw, Seif-locking - Hex
' Washer Head (5/16-18 x 3/4")
9 870-0257 6 Nut, Self-locking, Hex -
' - Washer Head (5/16-18)
10 402-0D544 3 Mount, Vibration |
i1 403-2203 1 Drip Pan - MDKC, MDKD
403-2205 1

Drip Pan - DKC, DXD

(7 ‘ . Redistribution or publication of this document
by any means, is strictly prohibited.



ALTERNATOR - EXPLODED VIEW

REF  PART . QTY . PART.
NO,  NO.. USED DESCRIPTION
1 185-2266 REF Alternator (1ZVDC)
2 18B5-2269 1 Pulley
3 18B5-2267 1 Rotor
4 185-2270 | Spacer, Sleeve
5 185-2246 | Bearing, Ball
6 185-2245 1 Shaft, Rotor
7 RA Subassembly :
8 185-2183 2 Screw, Machine - Round Head,
Cross-recessed Drive. with
Lockwasher
9 185-2272 ] Stator
10 185-2268 1 Housing, Alternator
11 185-2246 1 Bearing, Ball
12 185-2249 1 Screw, Machine - Round Head,
- ﬁ ; Cross-recessed Drrve. with
Lo - Lockwasher | L
13 185.227} 1 CIamp. Electrical Cord
14 185-2171 1 Spacer, Sleeve i
15 185-218) 1 Nut, Hex ' '
i6 185-2186 1 Hasher. Lotk - Spring
17 185-2185 1 Washer, Flat

8 Redistribution or publlcatlon of this’ document
by any means, is strlctly proh\blted



INJECTION NOZZLE - EXPLODED VIEW

REF  PART QTY PART
3.4 3 NO, NO, USED DESCRIPTION
1-[. 2‘{ 1 185-2191 REF  Nozzle, Injection (A1 Parts
6~13 5~13 Common Except as Marked)
2 185-2192 REF Korzle, Injection (A1 Parts
Common Except as Marked)
3 185-2107 1 Nut, Hex
4 185-2112 ) | Adspter, Line - Fuel Overflow
(Used on 1B5-219]1 Only) "
5 185-2113 1 Adapter, Line - Dual, Fuel
Overflow
y {Used on 1B5-2192 Oniy)
6 185-2109 1 Washer, Flat
7 KA Screw, Adjusting -~ Pressure
8 1B5-2099 1 Shim
9 185-2098 | Spring
10 185.2101 1 Spacer
11 185-2097 1 Spindle
12 185-2100 1 Holder, Nozzle
13 185-2339 ) | Nozzle, Injection - Fuel
14 185-2132 1 Shim {).00MM
15 185-2133 )} Shim (1.05MM
16 185-2134 1 Shim (1.10MM
17 185-213%8 l Shim (1,15MM
18 185-2136 1 Shim (1.20MM
1% 185.2137 l ‘Shim {1.25MM
20 185-2138 1 Shim {1.30MM
21 18B5-2135 1 Shinm (1.35MN
2¢ 185-214D | Shim [V.40MM
23 185-2143) 1 Shim (1.45MM
24 185.2142 1 Shim {1V, 50HN
25 185-2143 1 Shim {(1.55MM
¢6 185-2144 1 Shim {1.60M¥
27 185-2145 1 Shim (1.65MN
28 185-2146 1 Shim (1.70MM
29 185-2147 } Shim (1.75MK
30 1B5-2148 1 Shim (1.BONM
31 185-2149 1 Shim (1.B5MM
32 185-215%0 1 Shim (1.90MM
33 185-2151 } Shim (1,55MM)

12

: _ c9 Redistrlibution or publication of this document
by any means, is strictly prohibited.



REF

NO,

[ ]

PART
NO.

185-2221
NA

NA

NA

NA
185-219¢6

NA

185-2198
HA

NA
NA
NA
NA
NA
RA
NA
NA
NA
135i2197

K
© 185-2218

‘NA

iNA

NA

NA
185-2418

_TY
USED

REF

INJECTION PUMP -

EXPLODED VIEW

PART
DESCRIPTION

Pump, Injection - Fuel
Housing, Pump .
Plunger, Detivery Valve o — -9
Valve, Delivery

Spring n
Gasket

Connector, Fuel Line Dt
0-Ring

Tappet (Includes Roller and Shaft)
Pin, Shouldered

Pin, Roller Shaft

Soring

Seat, Spring - Upper

Seat, Spring - Lower

Shim

Shaft, Fuel Control

Sleeve, Fuel Control

Vent, Air

0-Ring

3:r1u. Cap -~ Hex Head (Air Vent)
-Ring

Collar :

Masher, Lock - Spring
Plate, Adjusting
Screw, Cap - Hex Head
Adapter, Line - Fuel

Redistribution or publication of this document
by any means, is strictly prohibited.

(10



STARTER - EXPLODED VIEW

REF
NO,

1
2
3
4
5
6
7
8
9
10
11
12

13

PART
NO,

185-2116

185-2322
185-232]
185-2319
185-2118
185-2295
185-2335

185-2326 .
185-2327
185-2119

185-2329
1852330
1852320

QTY
. USED

- -

PART
DESCRIPTION

Starter {12VDC)
Coil, Field
Armature

Cluteh

Housing, Drive End
Bushing, Sleeve

- Cover .

. Housing, Brush End
Bushing, Sleeve
Cover

Brush Rig
Spring
Leyer._nrive

REF
NO,

14
15
16
17
18
19
20
21
22
23
24

4

a

PART
NO,

185-2117
185-2331
185-2323
185-2111
i85-2195
185-2332
165-2333
185-2325
185-2324
185-2328
185-2383

185-2334

1

QTY
USED

™ PO I bt st St ok st Bk ot P ot

PART
DESCRIPTION

Solenoid

Cover, Plunger
Insulator, Terminal
Ring, Retaining
Spzcer, Sleeve
Housing

- Gasket

Spring

Clip, Retafining

Bolt, Hex o

Screw, Machine - Pan Head with
Lockwasher (M3 x .5 x 14MN)

Nut, Hex

Redistribution or. publication of this document
by any means, is strictly prohibited.



FUEL FILTER/SEPARATOR -
EXPLODED VIEW

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NO,

Ch N b a2 ™~

10 .

11

12
13
14
15
16
17
19

20
21

22

23,
24

FUEL FILTER/SEPARATOR -
EXPLODED VIEW

PART Qrty PART
NO, USED DESCRIPTION
FUEL FILTER/SEPARRATOR -
PRESSURE APPLICATIONS
REF Includes: Matal Bowl, 2
Micron Element;
Excludes: Check Ball,
Primer Pump.
ELEMENT, FuEL "FILTER/SEPARATOR
149-1914-04 1 2 Micron - Pressuve Type
149-1973 1 Gasket - Bowl to Element(0-Ring)
149-1953 i Drain Plug Assembly
149-1951 1 Plug, Hex with 0-Ring
BOWL, FILTER/SEPARATOR
149-1963 1 Metal (Mandatory on Marine
Applications)
BOWL WITH HEATER - OPTIONAL
149-1978 1 Metal Bowl, 12 VDC Heater
149-1970 1 Metal Bowl, 24 VDL Heater
HEAD ASSEMBLY, FUEL FILTER/SEPARATOR
149-1949 1 Without Check Ball, Without
Primer Pump
149-1960 1 Cap, Check Ball
NA 1 Ball, Check(ﬂot used on Pressure App]ications)
149.1952 1 Plug, Hex With C-Ring
1449-1850 1 Plug, Hex - Outlet Port
149-1554 1 Knob - Primer Pump
149-1956 1 Seal ~ Primer Pump Shaft
NA 1 Screw, Machine - Round Head{Optional}
NA | Plunger - Primer Pump(Optional
NA 1 Retainer, Plynger Optional
NA 1 Shaft - Primer Pump (Optional
NA 1 Tube, Primer Pump (Optional
NA REF Head, Filter/Separator
149-1971 1 Kit, Water Sensor -{Optional)- Panel
Mounted {Includes Probe
and Connector)
149-1972 1 Kit, Water Sensor -{Optional). Dash
Mounted {Includes Probe
and Connector)
145-1974. !  Probe, Water Sensor (Optional)
149-1975 1. Connector, Electrical {Optional)

Redistribution or publication of this document

CI 3 by any means, is strictly prohibited.



VOLTAGE. REGULATOR & WIRING HARNESS

REF
NO,

1

o

LU B

PART
NG,

185-2252

815-0236

185-2424
33g-1762

321-0113
321-0267

aTY

USED

1
4

e ey

ot gk

(1

9

PART
DESCRIPTION

Regulator, Vo'tage (12 VOC)

ATTACHING PARTS FOR REGULATOR)

Screw, Tapping - Hex Head
{5/16-18 x 578"}

covePewna -

Adaptor, Electrical Connecter

Wiring Harness - Engine to Control
(Includes Fuse, Fuseholder)

Fuse, Cartridge (30 AMP, 32 VODC,
Slo Blo)

Fusehoider (Inciudes Fuse)

Redistribution or publication of this document
by any means, is strictly prohibited.



WATER PUMP - EXPLODED VIEW

REF  PARY aTy PART
NO, NO, USED DESCRIPTION

132-0277 REF Pump, Nater
4 Screw, Self-locking -~ Hex,
with Nylon Tab.
1 Cover, Pump
132-0282 i Kit, Replacement - Impeller
{Includes ftems 4 thru 7)

1 Gasket
1 Impelier
1 Screw, Machine - Filister Head
1 Cam, Pump : o
) Kit, Overbagl - Pump

{Includes 1tems 1, 3 and

the following non-11lustrated

parts)

Ring, Retaining

0-Ring .

Sealing Assembly

Seal, Cup

Bearing, Bal}

Shaft

Slinger

132-0281

b it N3 DY b 2t (T3

Redistribution or publication of this document
by any means, is strictly prohibited.

D



SET CONTROL - SINGLE PHASE

D2



REF
NO.

-

— OO 00 =4 U o W (3]

Pt et

12
13
14

15

16
17
18
19
20
21

23

24
25

26
27

il
32

SET CONTROL - SINGLE PHASE

PART
NOC,

338-1760
821-0004

307-1886
307-1886
307-1886
815-0346

305-0548
821-0008

307-1617
332-1564
815-0544

300-2604
306-0703
821-0004

315-0571
j1s-0582
3i5~-0572
315-0583
821-0008

332-2370
815-0544
518-0437
815-0346
305-0696
301-8454
302-0885

815-0544

870-0183

320-1139
320-1140

308-0778
308-0739

aTyY
USED

1

= e (73 )

N

r Pt b ot [ —t P2 [ S J Sy W 0 e N

et

REF
REF.

D3

PART
DESCRIPTION

Wiring Harness - Control
{Inciudes K13,K14,K16 Relays)

Screw, Self-i1ocking - Hex Washer
Kead (#10-32 x 5/16"}

Relay {K13)

Relay (K14)

Relay {K16)

Screw, Machtne - Round Head, Brass,
with ET Lockwasher (#10-32 x 5/8%)

Rectifier Bridge (CRI11)

Screw, Self-locking - Hex Washer
Head (1/4-20 x 5/16")

Solenoid, Electric - 12 VOC {K11)

Terminal, Lug - Right Angle

Screw, Machine - Round Head, Crosg-
Recessed Drive, with IT Lockwasher
(#6-32 x 1/2")

Engine Monitor (All)

Suppressor, Voltage {RV21)

Screw, Self-locking - Hex Washer
Head (#10-32 x 5/16")

Transformer, Voltage Regulating (T21)

60 Hz, 3 to &4 KW

S0 HZ, 3 to 4 KM

60 Hz, 6 to & KW

S0 Hz, 6 to B KM

Screw, Self-locking - Hex Washer
Head (1/4-20 x 5/16")

Standoff. Insulating - Hex (TB21,22)

Screw, Machine - Round Head, Cross-
Recessed Drive, with IT Lockwasher
{(#5-32 x 1/72%)

Clip, Holddown

Screw, Machine - Round Head, Brass,
with IT Lockwasher (#10-32 x 5/8")

Rectifier Bridge (CR21)

Tray, Control - Relay Mounting

Meter, Time Totalizing (M11)

ATTACHING PARTS FOR METER

Screw, Machine - Round Head, Cross-
Recessed Drive, with IT Lockwasher
(#6-32 x 1/2")

Nut, Hex - with ET Lockwasher
(#6-32)

e ® e
Circuit Breaker -~ 1/2 AMP, 50 VOC {(CB12)
Circuit Breaker - 15 AMP, 132 VDC,

125 VAC {CB1l1)
Switch, Rocker {(512) SP, Mom On,

15 AMP, 125VAC
Switch, Rocker {S511) 5P, On-Off,

15 AMP, 32 VDC, 125 VAC
Panels (See Control Box Assembly

Figure for ldentification)

Control Box (See Control Box
Assembly Figure for Identification)

Redistribution or publication of this document
by any means, is strictly prohibited.



SET CONTROL - THREE PHASE
WITH SWITCHING REGULATOR




REF

NO,

—
— O WO (o N | U e W r —

Yt s
[FER L}

r
A

is
17
18
19
20
21
22
23

24
25

26
27
3

iz
3

34
35

18
17

SET CONTROL - THREE PHASE
WITH SWITCHING REGULATOR

PART
NO,

338-1760
821-0004
307-1886
307-1886
307-1886
815-0346

305-0548
821-0008

307-1617

332.1564
215-0544

300-2804
B21-0004

312-0071
851-0003
305-0638
332-2605
812-0070
§706-0183
315-01386
315-0391
812-0063
879-0183
332-1655

301-3719
816-0544

618-0447
301-8454
302-088%

ats-0544
§70-0183
320-1139

320- 1140
308-0778

308-0739

120- 1121

aty
UseD

i
3

B N3 pms L ety

fax ==

—t 2% ] 1 v o F=3 i3 =2 o F: &

ok e

1
REF
REF

D5

PART
DESCRIPTION

Wiring Harmess - Control
{locludes K13,X14,Ki6 Relays)

Screw, Self.locking ~ Hex Hasher
Head {#1D.32 x 5/16")

Relay (x12)

Relay (K14}

Relay {(KIib)

Screw, Machine - Round Head, Brass,
with ET Lockwasher {#10-32 x S/B")

Rectifier Bridge [CR]L)

Screw, Self-locking - Hex Kasher
wead {174-20 x 5/16™)

Solenmeid, £lectric - 12 ¥YDC (%11}

Terminal, Lug - Right Angle

Screw, Machine - Round Head, Lross-
Recossoed Drive, with IT Lockwasher
(#6-32 x 172"

Engine Momitor (411)

Screw, Self-locking - Hex Washer
Head {#10-32 x 5/16"}

ATTACHING PARYS FOR REGULATIR

Screw, Machime - Round Head
{#6-32 x 1-172")

wWasher, Lock ~ ET {#6)}

[P ORI

Regulator, Yoltage - Switching {VRZ1)

Jumner, Terminal

Serew, Machine - Round Head
{a6-32 x 1-1/74")

Mut, Hex - with ET Lochuasher
{=6~32}

Transformer, Voltage Ref {721}

Reaceor {LMR21)

Screw, Machime - Round Head
{#6-32 x Y1/2")

Mut, Hex - with ET Lockweasher
f£6-232)

Terminal) Block {7821}

Panel, Mounting - Regulator

Screw, Machine - Round Head, Cross-
Recessed Drive, with IT Lockwashir
{#6-32 x 172"}

Ciip, Holddnen

Tray, Contrnl « Relay Mouating

Meter, Time Toatizinmg {M11)

ATTACHING PARYS FOR METER

Screw, Machine -~ Round Head, Cross-
Becessed Drive, with T Lackuasher
{(26.32 x 1/2")

Nut, Hex - with ET Lockwasher
(w632}

. T

fircule Breaker - 172 AMP,

Lircull Breaker - 156 AMD,
125 YAC {CB11)

Switch, Rocker {S12) SP, Mon On,
1% AHP. 125 WYAC

swhtceh, Rocker {Sil) SP, On-O0ff,
15 AMP, 32 VOC, 125. WAC

Circaft Braaker -~ 3 AMP, 250 VAL (EBZI)

Panels (See Control Box Assembly ‘
Figure for Idencification}

Contvrnl Box {See Contrs) Bax Asaemhly
Figure fnr Identificstion}

TG ¥DC (rB12)
17 vOC,

Redistribution or publication of this document
by any means, is strictly prohibited.



OPTIONAL
SET CONTROL ~ SINGLE PHASE
WITH DC GAUGES

& D6 Redistribution or publication of this document

by any means, is strictly proh\bited.



OPTIONAL
SET CONTROL - SINGLE PHASE
WITH DC GAUGES

D7

REF PART QTY PART
NO, NG, USED DESCRIPTION
1 338-1760 1 Wiring Harness - Control
(Includes K13,K14,K16 Relays)
2 821-0004 3 Screw, Self- ]ocking - Hex Hasher
Head (#10-32 x 5/16")
3 307-1886 1 Pelay (K13)
4 307-1886 i Relay {K14)
5 307-1886 1 Relay (K16)
6 B15-0346 1 Screw, Machine - Round Head, Brass,
with ET tockwasher (#10-32 x 5/8")
7 305-0548 1 Rectifier Bridge (CR11)
8 B821-0008 2 Screw, Self-locking - Hex Washer
Head (1/4-20 x 5/16")
g 307-1617 1 Solenoid, Electric - 12 VDC (KI11)
10 332-1564 p Terminal, Lug - Right Angle
11 815-0544 4 Screw, Hachine - Round Head, Cross-
Recessed Drive, with IT Loeckwasher
(#6-32 = 1/2")
12 300-2604 1 Engine Monitor (All)
13 Y 305-0703 1 Suppressor, Voltage (RV21)
14 821-0004 4 Screw, Seif-locking « Hex Washer
Head {#10-32 x 5/16")
15 Transformer, Voltage Regulating (T21)
315-0571 1 60 Hz, 3 to 4 KW
315-0582 1 50 HZ, 3 to 4 KW
315-0572 1 60 Hz, 6 to B KM
315-0583 1 B0 Hz, 6 to 8 KW
16 821-0008 2 Screw, Self-locking - Hex Washer
Head {1/4-20 x 5/16")
17 332-2370 4 stanzpff, Insulating - Hex (TB21,22)
I8 B15-05844 1 Scraw, Machine - Round Head, Cross-
Recessed Drive, with IT Lockwasher
‘ (#6-32 x 1/2")
19 518-0437 1 Clip, Holddown
20 815-0346 1 Screw, Machine - Round Head, Brass.
uith IT Lockwasher (#10- 32 x 5/8")
21 305-0696 1 Rectifier Bridge (CR21)
22 301-8454 1 Tray, Control - Relay Mounting
23 302-0885 1 Meter, Time Totalizing (M11)
ATTACHING PARTS FOR METER
815-0544 Y4 Screw, Machine - Round Head, Cross-
Recessed Drive, with IT Lockwasher
{#6-32 x 1/2")
870-0183 2 Nut, Hex - with ET Lockwasher
(#6 32)
24 320-1139 1 Circuit Breaker - 1/2 AMP, 50 VDL (CB12)
25 320-1140 i Circuit Breaker - 15 AMP, 32 VDC,
, 125 VAL {CB11)
26 308-0778 1 Switch, Rocker {512) SP, Mom On,
15 AMP, 125VAC
27 308-0739 1 Switch, Rocker {(S11) SP, On-0ff,
' 15 AMP, 32 ¥DC, 125 VAC
28 193-03s2 1 Gauge, 011 Pressure (M12)
29 193-0351 1 Gauge, Coolant Temperature (M13)
30 302-1641 1 Voltmeter - 12 VDC (M14)
1 : REF  Panels (See Control Box Assembly
: Figure for Identification)
32 REF  Contro) Box (See Control Box

Assembly Figure for Identificationh

Redistribution or publication of this document
by any means, is strictly prohibited.



OPTIONAL
SET CONTROL - THREE PHASE
WITH SWITCHING REGULATOR & DC GAUGES




REF
NO,

1

o

— O WK €5 ~J [« JF, -y P

gt
o 2

L
-

32
33

34

35

36
a7

38

PART
NO,

338-1760
a21-4904

307-i588
307-1886

In7.188
e iS58

815-0346

305-054¢8
821-0008

307-1617

332-1564
815-0544

300-2604
821-0004

812-0071
853-0003
305-0688
332-2605
812-0070
B70-0183
315-0386
315-0391
B12-0063
870-0183
332-1655

301-3719
815-0544

518-0437
30.-8454
193-.0352
193-03561
302-1641
302-0885

815-0544
870-0183

320-1139
320-1140
308-0778

308-0739

320-1121

OPTIONAL
SET CONTROL - THREE PHASE
WITH SWITCHING REGULATOR & DC GAUGES

Ty
USED

i
3

[N Pl et Bk

F - F = tad . P =

L- - ) d

el ek [} ] P b it

Sk ot e pem e

N

D9

PARY
DESCRIPTION

Hiring Karness - Contepl
{Includes X13,K14 K16 Ralays)

Screw, Self-locking - Hex Washer
Head [#10-232 x §5/186")

Relay {K13)

Relay {X14}

Relay (Ki8)

Screw, Machine - Round Head, Brass,
with ET Lockwasher {#10-32 x 5/8%)

Rectifier Bridge {{R11)

Screw, Self-locking « Hex Washer
Head {1/8-20 x 5/16™}

Solengid, Electric - 12 ¥DC (K11}

Terminal, Lug - Right Angle

Screw, Machine - Round Heaa, Cross-
Recessed Drive, with [T iLockwasher
{6632 x Vg2

tnaine Monitor (All)

Screw, Self-locking - Hex Washer
Head (#°0-32 x 5/16")

ATTACHING PARTS FOR REGULATOR

Screw, Machineg - Round Head
{#6-32 x 1-4§/2")

washer. iLock ~ ET {#6)

Regu!ator ¥Yoltage - Switching (VR21)

Jumper, Werninai

Screw, Machiee - Roums Head
{#6-32 x 1-1/4")

Nut, Hex - with ET Leckwas::
{#6-32)

Trans formei, Yoltage Ref {T21)

Reactor (CMRZ!)

Screw, Machime - Round Hord
(#6-32 x }/2"}

Mut, Hex - with ET Lockwasher
{#6-32)

Terminal Block (WBZI)

Panel, Mounting - Hegulaior

Screw, Machine - Round Head, Cross-
Recessed Drive, with iT Lockwasher
{#6-32 x 172")

Clip, Holddopwn

Tray, Control - Relay Mnunting

Gauge, 011 Pressure (M1Z)

Gauce, Corlant Temperature (Hl!)
Yoltmeter - 12 VDC {Ml4}

Meter, Time Toalizing {M1l)
ATTACHING PARTS FOR METER
Screw, Machine - Round Head, Cross-
Recessed Drive, with IT Loﬁkwasher
(#6-32 x 1/2")
Nut, Hex - with ET. Lockwasher
tws 32}
Lircuit Breaker - 1/2 AMP, S0 ¥DC {{812)
Circult Breaker - 15 AMP, 132 VOC,
125 YAC (C811)
Switeh, Rocker (S12) S°P, HOn On,
i5 AHP. 125 VAC
Switch, Rocker {S11) s°P, On- .QfF,
15 AMP 1 32.V0C, 125 vgc :

Circutt Breaker - 3 AMP, 250 VAL (cez1)
Panels (See Controi Box Assembly,

Figure for !dentification)

-‘Control Box‘(See Control Box Assemb]y

“Figure Fo# adentif%uation)

Redistribution or leincétion of this document
by any means, isistrictly prohibited. -



CONTROL BOX ASSEMBLY

o
]
=
Q
<
(o]
=
= Q
M >
O =
=0
5=
a®
)
o
7]
5 c
= ®©
=
Q&
=
&z
T ®©
Q >
¥ o



115

- 16

CONTROL BOX ASSEMBLY

REF  PART QTY PART
NO, NO, USED DESCRIPTION
: 821-0005 18 Screw, Self-locking - Hex
Washer Head (#10-32 x 1/2")
2 301-8447 1 Cover, €ontrol
3 B70-0398 6 Nut, Retaining (#10-32)
4 301-B445 1 Panel, Gen Control
301-8569 1 Panel, Gen Control with
‘ Circu1t Breaker Hole
5 331-8451 1 Panel, Engine Control
3601-8452 1 Panel. Engine Control with
DL Gauge rioles
6 301-84560 i Panel, Blank
7 821-0004 4 Screw. Self-locking - Hex
Washer Head (5/16-18B x 1/2")
B 402-0527 4 Mount, Vibration
9 B15-0334 4 Screw. Tapping - Hex Washer
Head {5/16-16 x 3/4") or use
B821-0016 4 Screw, Self—1nck1ng - Hex
Washer Head (5/16-18 x 3/4")
10 821-0004 1 Screw, Self-locking - Hex
Washer Head (5/16-18 x 1/2")
11 856-0008 2 Washer, Lock - EIT(5/16")
12 337-0049 2 Strap, Electricai-Ground
13 508-0115 2 Grommet {2-1/8"1D x 2=718"UD)
14 508-0117 1  Grommet {1-1/8"1D x -3!8"00)
301-~8453 : 1 ' Box, Control
301-8446 1 £addle -~ Control Hounting
301-8634 1 Support - Saddie

17

Redistribution or publiéation of this document
by any meahs, is strictly prohibited. '

D1t



GENERATOR ASSEMBLY

, il D' 2 Redistribution or publication of this documént
ol by any means, is strictly prohibited.



REF PART GTY PART
NO, RO, USED DESCRIPTION
1 813-0100 4 Screw, Machine - Round Head
(#10-32 x 1/2")
2 234-0767 1 Cover, End Bell
3 862-40011 4 Nut, Hex (3/8-16)
4 850-0050 4 ¥asher, Lock - Spring (3/8")
5 520-0935 4 Stud (3/6-16 UNC x 13"LG)
520-0936 4 Stud (3/8~16 UNC x 13-3!4“LGJ
6 509-0094% 1 G-Ring
7 813-0098 2 Screw, Machine - Round Head
{#10-32 x 3/8*)
8 B856-0003 2 Washer, Lock - EIT (#10)
9 232-2418 1 Terminal B?ard Hex Head W/ET
10 815-0194 2 Screw,Tapping - Hex Hea
Lockwasher (#10-32 x 3/8°)
11 232-3038 ! Bracket, Mounting - Terminal Board
12 800-0009 2 Screw, Cap - Hex Head
(1/4-20 x 1-1/2")
13 853-0013 2 Washer, Lock - ET (1/4")
14 220-2009 } Stator, Exciter
15 211-0370 1 End Bell
16 821-0015% 4 Screw, Self-locking - Hex MHasher
Head (1/4-20 x 3/4")
17 234-0766 1 Baffle, Air '
18 508-0133 1 Grosmet (1-1/2°1D x 2-1/8%00)
ig 220-3903 1 Stator, Gen; 4KW, Code 3C
220-3904 1 Stator, Gen; 7.5 - 8KW, Code 3¢
220-3911 1 Stator, Gen; 3.5KW, Code 53C
220-3912 1 Stator, Gen; 6.0 - 6.5¥kW, Code 53C
220-3920 1 Stator, Gen; 4KW, Code 18
220-3921 1 Stator, Gen; 7.5 - BKY, Code 18
220-3928 1 Stator, Gen; 3.5K%, Code 518
220-3929 1 Stator, Gen; 6.0 - 6.5XKW, Code 518
20 718-10136 6 Screw, Cap - Mex Heaa
(M8 x 1.25 x 20MM}
21 B50-2008 6 Washer, Lock ~ Spring [M8)
22 526-0113 6 Washer, Fiat{11/32"1D x
11716700 x 1716"THK)
23 ROTOR ASSEMBLY, GEN {Inclur ;
fitems 24 thru 37)
201-3129 | 6.0 thru B.0Kd, fodes it . 18,518
201-3130 4 3.5 thru 4,0%W, Iodes 3¢,.3C,18,513
24 805-001% 6 Bolt, Hex - Slotted - Grade &
(3/8-16 x 374")
25 526-0029 6 Washer, Flat (3/8*)
26 232-3015% 1 Disk, Orive
27 510-0112 H Gearing, Ball
28 870-0284 1 Nut, 3elf-lccking, tex
(1-1/8 - 12)
29 232-31017 1 Spacer, Sleeve
30 201-2i51 1 Rotor Assembly, Exclter
{includes ftems 29 thru 35)
31 870-0131 6 Nut, Self-locking, Hex with ET
Lockwasher (#10-32)
32 526-0008 6 Washer, Flat {13/64%1D «x
7716700 x 1/32"THK)
33 813-0100 4  Screw, Machine - Round Head
: 1 (#10-32 x 1/2")
34  853.0008 4 Washer, Lock -~ ET (#10)
35 526-90008 4 Washer, Flat (13/64"1D x
: ‘ 7/16"0D x (1/32"THK)
16 358-0069 1 Rectifier Assembly - Poslitive
37 358-0G70 1 Rectifier Assembly - Hegative
38 515-0094 1 {

GENERATOR ASSEMBLY

! Key, Woodruff (#6

I3

Redistribution or publication of this document
by any means, is strictly prohibited.



PART
NO,

821-0005

301-8447
870-0398
812-0063

320-1244
320-3245
320~1246
320-1247

301-8568

OPTIONAL
CIRCUIT BREAKER

144 PART ) ‘ .
USED DESCRIPTICN S N
31 Screw, S21f-locking - Hex: | . = ;|
_Washer Head (#i0-32 x 172"}
Cover, Control S
But, Retaining {£10-32)
Screw, Machine - Round Hebdd .
{#6-32 x 172%)
CIRCUIT BREAKER (Select)
SINGLE PHASE ‘
18 AMP, 240 VAC
20 AMP, 240 VAL
35 AMP, 280 VAL
40 AMP, 240 VAC

Panel, Circuit Breaker

Dl 4 ) o ‘ Redistribution or.publication Iof this document

by any means, is strictly prohibited.



REF
NO,

1

10

PART
NG,

503-0685

503-0446

503-0547
503-0183
503-02398

503-08%0
503-0658
503-0803
503-1163
503.1202
504-0062
502-0270

502-0237
502-0881

5020090
502-0883
155- 5002

503-0429
503-01265
503-0514
503-0354
503-0643
503-0612
503-1180

503-1293
503-1296
503-1320

5931299
503-1302
5031305

503-11038

155-2029
155-2009
155-2010
155-2011
16522411 2

Pl

J
Iy

e=—a
7

4
b

OPTIONAL

AQUALIFT EXHAUST SYSTEM

&D@

QTY
USED

e 53 B3 PO PO DS i b b P £

ROV e NN

i it gt el ek et et

et ket ot

PART
DESCRIPTION

CLAMP, HOSE (Select)
31/8” to 1/2" Hose Size
7716 to 3/4" Hose Size
172" to 7/8" Hose Size
3/16" to 1-17/16% Hose Size
13/16* to 1-3/4" Hose Size
HOSE, RUBBER (Select)
172" 10 x 27/732"CD x 28 G
172" 10 x 27732700 « 4816
172" 10 x 27732700 x 183*LG
1“I0 x i~3/8700 x 24"LG
I"ID x 1-3/8%00 x 72"LG
Valve, Vacuum Relief {1/2"NPT)
Adapter, Hex - Brass
(3/8"NPT x 1/2=NPT)
ELBOW, PIPE TO HOSE (Select)
1/2"NKPT x 3/8"10 Hose.
S 374°NPT x 1"1D Hase
TEE, PIPE - BRASS {Selert)
I/8"NPT - three places
J374°NPY x 3/4°NPT x 1/2°NPT
Strainer, Water - Thru Huil
CLAMP, HOSE {Select)
1-1/16" to 2" Hose Size
1-9/16" to 2-1/2" Haose Size
1-13/16" te 3" Hose Size
2-1/72" to 3-1/4" Hose Size
2-9/16" to 3-1/2" Hose Size
3-5/16" to 4-1/4" Hose Size
3" to 4-3/4" Hose Size
HOSE, EXHAUST - MARINE (Select)
1-5/8"10 x 2-1/732"0D0 x 120"LG
1.7/8%10 = 2-9/32°00 x 120"LG
2"10 x 2-13732°00 x 120"LG
2-5/8"00 x 120"LG

10
i0
I0 z 3-7/16"0D x 120"LC
10 % 4-3732"0D « 120”16

"00 Intet/Cutlet Tubes

1/4"00 Inler/Qutlet Yubes
172"0D Inlet/Qutlet Tubes
778700 Inlet/CQutlet Tubes
1/2"00 Inlet/Qutlet Tubes

H

X
Cx 2=15716"00 x 120"LG

‘R, EXHAUST - MARINE “AQUALIFT"

Redistribution or publication of this document

" by any means, is strictly prohibited.



CPTIONAL
SOUND SHIELD ASSEMBLY

5 ‘MO/\

r & £2 Redistribution or publication of this document

by any means, is strictly prohibited.



REF
NO.

1
2

10
11
12
13

14

15
16

PART QTY

NO, USED
405-3286 2
406-0528-01 2

818-0194
405-~3282

800-0708

854-1014

405-3292
405-3290

800-0708
854-1014

406-0528-02 2

818-0194
405-3279
870-0414
508-0055
5§17-0137
508-0071
517-0216
337-2161
800-0730

856-1008

405-3268

800-0730

856-1008

817-0137
508-0235

bt i F PN ()

[

- F-

OPTIONAL
SOUND SHIELD ASSEMBLY

PART REF PART gq1v PART

DESCRIPTION NO. NO.  ysep DESCRIPTION
Door Assembly {Includes latch 17 870-0414 9 Nut, Retainer-CRES (1/4-20)

Strikes and Pivot Clips"A") 18 REF Regulator, Voltage - DC(See
Strike, Latch Separate Figure for Parts)

ATTACHING PARTS FOR REGULATOR

ATTACHING PARTS FOR STRIKES B70-0154 2 Nut, Hex-CRES {1/4-20)

Rives. Stainless Steel B854-1014 2 Masher, Lock - IT, CAD PL {(1/4"

————keaoo oo

Panel, Rear - Housing (Includes 19 405-3273 1 Baffle Assembly (includes
Edging Seal "B") Grommet)

ATTACHING PARTS FOR PANEL ATTACHING PARTS FOR BAFFLE

Screw, Cap - Hex Head, CRES 800-0730 3 Screw, Cap - Hex Head, CRES
(174-20 x 1/2") . (5/16-18 x 1")

Washer, Lock - IT, CAD PL {1/4") 856-1008 3 Washer, Lock - EIT, CAD PL (§/1

........ R, P

Cover, Access 20 S508-0055 1. Grommet

Roof Assembly (Includes Latch 21 405-3262 2 Bracket, Holddown - Drip Pan
Catches and Edging Seal "C") ATTACHING PARTS FOR BRACKETS

ATTACHING PARTS FOR ROCF 800-0730 4 sScrew, Cap - Hex Head, CRES

Screw, Cap - Hex Head, CRES (5/16-18 x 1")

(1/4-20 x 1/2") 856-1008 4 Washer, Lock -EIT, CAD PL (5/16
Washer, Lock - IT, CAD PL {1/4") weme¥oaan -
cema ¥t ‘ 22 405-1265 I Clamp, ODrip Pan
Catch, Latch 800-0730 3 ATTACHING PARTS FOR CLANMP

- scr -

ATTACHING PARTS FOR CATCHES °4§7i5fgg X ?5§ Head, CRES.

Rivei. Staintess Steel 856-1008 3 Washer, Lock -EIT, CAD PL (5/16

wara®mamas e | F.

Panel Assembly, Front (Inciudes 23 405-3298 6 Bracket, Pivot Pin :
Grommets, Plugs, Pivot Clips, ATTACHING PARTS FOR BRACKETS
Retained Nuts, Edging Seal "B") 800-0730 12 Screw, Cap - Hex Head, CRES

Nut, Retainer-CRES (1/4-20) (5/16-18 x 1")

Grommet 856-1008 12 wWasher, Lock - EIT, CAD PL (5/1

Plug, Button L LT

Grommet 24 405-3261 1 Base, Mounting - .Sound Shield

Plug, Button {Includes Tee Nuts)

Strap, Ground - Electrical 25 870-0413 29 HNut, Tee (5/16-18})

ATTACHING PARTS FOR STRAP 503-1329 REF HOSE ASSEMBLY, INTAKE {Individu

Screw,Cap - Hex Head, CRES Parts Sold Separately)
(5/16-18 x 1") : ] 26 503-1275 1 Hose, Rubber-Breather (Trim to

Washer, Lock - EIT, CAD PL 27 503-0429 2 (Clamp, Hose
(5/16") 28 140-1914 1 Tube. Me*al - Air

——ee s 29 122-0733 1 Connector, Tube

Housing Assembly (Includes ATTACHING PART FOR CONNECTOR
Grommets, Plugs, Retained 851-0011 1 Retainer-Spring Grip
Nuts and Edging "c¢")} T *em

ATTACHING PARTS FOR HOUSING 30 503-1332 1 Hose, Elbow - Aifr

Screw, Cap - Hex Head, CRES 31 818-0150 AR Rivet, Drive Pin (Two per Clip)
{5/16-18 x 1") 32 526-0003 AR Washer, Flat {11/64“ID x

Washer, Lock - EIT,CAD PL (5/16") 3/8"00 x 1/32"THK)

e ¥ae 33 405-3i32 AR Clip, Door - Plastic

Plug, Button 34 508-:3j1 4R Seal, Edging (Available in

Grommet Mutltf Foot Lengths}

35 508-0219 AR Seal, Edging (Available in

E3

Multi Foot Lengths)

Redistribution or publication of this document
by any means, is strictly prohibited.



REF  PART

NO, NO.
185-2206
185-2313
405-3259

QTY
USED

1 Kit, Gasket
I Kit, Gasket

DESCRIPTION

MOKC, DXC)
MOKD, DKD)

1 %xit, Sound Shield{MDXC, MDKD)

E4

Redistribution or publicétion_of this document
by any means, is strictly prohibited.



